
LRXE5600 Generator UT-03823 - Brush Head - Generator



Ref # Part # Description Qty Context Note

1 UP03527 Complete Brush Head 1

2 UP03450 Bearing-Needle

3 UP03437 Plug-Expansion

4 UP03430 Bolt-Stator

1

1

4 Torque Specs 60-80 In/Lbs; 6.8-9.0 Nm 
5 UP03418 Washer-Flat (1/4") 4

6 A06770AS (Stator & Harness) 1 Also order Decal Kit P/N UP04905

7 UP03736 Brush & Retainer Kit 1

8 UP03407 Washer-Lock (5/16") 1

9 UP03749 Rotor 1

10 UP03737 Fan-Generator 1

11 UP03403 Screw-Pan Hd. (6-19 X 3/4") 4 Torque Specs 12-16 In/Lbs; 1.4-1.8 Nm

12 UP04853 End Bell 1

13 UP03400 Nut-Hex (1/4-20) 4

14 UP03384
Screw-Hex Hd. (3/8-16 x

.875)
4

Torque Specs 240-250 In/Lbs; 27.1-28.2
Nm

15 UP03412 Washer-Lock 4

16 UP03397 Nut-Hex (5/16-18) 2

17 UP03459 Bracket-Generator Support 1

18 UP03403 Screw-Plastite (6/19 X 3/4") 2 Torque Specs 12-16 In/Lbs; 1.4-1.8 Nm

19 UP03449 Brush Holder 1

20 80085
Screw- Hex Hd. (5/16-18 X

1")
2

Torque Specs 150-155 In/Lbs; 16.9-17.5
Nm

21 UP03425 Bolt-Rotor 1
Torque Specs 100-140 In/Lbs; 11.3-15.8

Nm

22 UP04475 Engine (EH36) 1

23 UP05403 Brush Shield 1

24 UP03479 Washer-Lock 6

UP04905 Decal Kit



LRXE5600 Generator UT-03823 - Carburetor



Ref # Part # Description Qty Context Note

1 UP05075 Carburetor 1

2 UP05076 Throttle valve 1

3 UP03314 Screw 2

4 UP05077 Choke valve 1

5 UP03316 Screw 2

6 UP05078 Pilot jet 1

7 UP03318 Spring 1

8 UP05079 Choke lever 1

9 UP03320 Ring 1

10 UP05080 Throttle shaft 1

11 UP05081 Bolt 1 Torque Specs 49 In/Lbs; 6.5 Nm

12 UP03323 Ring 1

13 UP05082 Needle valve 1

14 UP03325 Float pin 1

15 UP05083 Float chamber body 1

16 UP03327 Packing 1

17 UP03328 Chamber packing 1

18 UP05087 Float 1

19 UP05088 Main nozzle 1

20 UP05089 Main jet 1

21 UP05090 Clip 1

22 UP05091 Ring 1

23 UP05092 Screw 1

24 UP05093 Air jet 1

25 UP05094 Air jet 1

26 UP05096 Screw 1

27 UP05097 Screw 1

28 UP05098 Bracket 1

29 UP05099 Spring 1

30 UP05100 Seal 1

31 UP03336 Cap 1

32 UP03333 Seal 1

33 UP03334 Adj screw 1

34 UP03340 Cap 1

35 UP03338 Spring 1

36 UP05078 Pilot Jet 1

37 UP05101 Fuel Pipe 1

38 UP05015 Rubber Pipe 1

39 UP04016 Hose Clamp 2

40 UP04998 Grommet 1

41 UP05001 Knob cp 1



LRXE5600 Generator UT-03823 - Control Panel



Ref # Part # Description Qty Context Note

1 UP03528 Control Panel 1

2 UP03438 Switch 1

3 UP03389 Screw-Pan Hd. (8-32 X 7/8") 8 Torque Specs 12-14 In/Lbs; 1.4-1.6 Nm

4 UP03393 Nut-Hex 8

5 UP03410 Washer-Lock 8

6 UP03110 Receptacle (GFCI) 1

7 UP03489 Circuit Breaker (20 amp) 2

8 UP03498 Receptacle-Duplex 1

9 UP03469 Circuit Breaker (30 amp) 1

10 UP03477 Receptacle-Locking (120V) 1

11 UP03478 Receptacle-Locking (240V) 1

12 UP04800 Volt Meter 1

13 UP04799 Hour Meter 1

14 UP03501 Rubber Bumper 2

15 UP03420 Screw-Torx Hd. (10-24 X 1/2") 4 Torque Specs 25-35 In/Lbs; 2.8-4.0 Nm

16 UP00087 Control Board 1

17 UP03466 Control Panel-Back 1

18 UP03468 Clip, Tie 1

19 UP03454 Tie, Cable 1

20 UP03405 Screw, Plastite (8-16 X 3/4") 10 Torque Specs 15-20 In/Lbs; 1.7-2.3 Nm



LRXE5600 Generator UT-03823 - Crankcase



Ref # Part # Description Qty Context Note

1 UP04895 Crankcase 1

2 UP04899 Ball bearing 1

3 UP04900 Ball bearing 1

4 UP03220 Dowel pin 2

5 UP04902 Oil seal 1

6 UP04898 Oil seal 1

7 UP04904 Main bearing cover 1

8 UP04899 Ball bearing 1

9 UP04900 Ball bearing 1

10 UP04898 Oil seal 1

11 UP04911 Cylinder head 1

12 UP03740 Valve guide 2

13 UP04896 Clip 1

14 UP04897 Seal, Int valve 1

15 UP03221 Stud 2

16 UP04901 Stud 2

17 UP03223 Plug 2

18 UP03224 Gasket 2

19 UP04903 Plug, rubber 1

20 UP04906 Governor gear cp 1

21 UP03229 Governor sleeve 1

22 UP04907 Oil gauge 2

23 UP04908 Gasket 2

24 UP04909 Bearing cover gasket 1

25 UP04910 Flange, bolt 7 Torque Specs 150-162 In/Lbs; 17-18.5 Nm

26 UP03993 Washer 2

27 UP04912 Head gasket 1

28 UP04913 Flange bolt 4 Torque Specs 159-188 In/Lbs; 18.0-21.2 Nm

29 UP04914 Rocker cover cp 1

30 UP04915 Retainer plate 1

31 UP04916 Leaf valve 1

32 UP03274 Flange bolt 1

33 UP04917 Rubber pipe 1

34 UP04918 Gasket rocker cover 1

35 UP03220 Dowel pin

36 UP03984 Flange bolt

2

4 Torque Specs 72-84 In/Lbs; 8.0-9.5 Nm 
37 UP04919 Oil shelter plate 1 (Not Shown)



LRXE5600 Generator UT-03823 - Crankshaft - Piston



Ref # Part # Description Qty Context Note

1 UP04920 Crankshaft cp 1

2 UP04921 Spacer (.6) 1

UP04922 Spacer (.8) 1

UP04923 Spacer (1.0) 1

3 UP04924 Nut 1 Torque Specs 434-470 In/Lbs; 49.0-53.1 Nm

4 UP03250 Spring washer 1

5 UP04925 Washer 1

6 UP04926 Balancer shaft 1

7 UP04927 Woodruff key 1

8 UP04928 Connecting rod 1

9 UP04929 Connecting rod bolt 2 Torque Specs 122-145 In/Lbs; 13.8-16.4 Nm

10 UP04930 Piston pin 1

11 UP04931 Piston 1

UP04932 Piston (.25) 1

UP04933 Piston (.5) 1

12 UP04934 Piston ring set 1 (Std)

UP04935 Piston ring set (.25) 1

UP04937 Piston ring set (.5) 1

13 UP04936 Clip 2



LRXE5600 Generator UT-03823 - Electric Motor



Ref # Part # Description Qty Context Note 
1 UP05022 Starting motor assy 1

2 UP05025 Holder assy, brush 1

3 UP05023 Brush 1

4 UP05024 Spring, brush 2

5 UP05031 Brush (-) 1

6 UP05027 Armature assy 1

7 UP05028 Pinion assy 1

8 UP05029 Pinion stopper set 1

9 UP05030 Front cover assy 1

10 UP05037 Front metal 1

11 UP05032 Rear cover assy 1

12 UP05033 Case metal 1

13 UP05035 Through bolt 2

14 UP05036 Washer kit 1

15 UP05038 M brush 1 1

16 UP05039 M brush 2 1

17 UP05040 O ring 1

18 UP04503 Spring Washer 2

19 UP03299 Nut 2

20 UP05041 Bolt, starter 2

21 UP05042 Washer 2

22 UP05043 Spring washer 2



LRXE5600 Generator UT-03823 - Exhaust



Ref # Part # Description Qty Context Note

1 UP04938 Camshaft 1

2 UP04939 Release lever cp 1

3 UP04940 Return spring 1

4 UP03957 Tappet 2

5 UP04416 Valve spring 2

6 UP04942 Spring retainer 2

7 UP04943 Intake valve 1

8 UP04944 Exhaust valve 1

9 UP04419 Collet, valve 4

10 UP04945 Spacer T=0.6 1

UP04946 Spacer T=0.7 1

UP04947 Spacer T=0.8 1

11 UP04948 Push rod 2

12 UP04949 Rocker arm 2

13 UP04950 Nut 2 Torque Specs 62 In/Lbs; 7 Nm

14 UP04951 Bolt, pivot 2

15 UP04952 Pivot 2

16 UP04953 Guide plate 2

17 UP04954 Gasket, exhaust 1

18 UP04979 Cap nut 1

19 UP04981 Cleaner base cp 1

20 UP04983 Packing 1

21 UP04984 Packing 1

22 UP04985 Cleaner cover 1

23 UP04978 Element, Air Cleaner 1

24 UP04986 Insulator 1

25 UP04987 Gasket, insulator 2

26 UP03987 Flange nut 2

27 UP04990 Muffler 1



LRXE5600 Generator UT-03823 - Frame - Fuel Tank



Ref # Part # Description Qty Context Note

1 UP05219 Roll Cage-Recoil 1

UP05221 Roll Cage-Electric Start 1

2 UP03460 Brace-Tank Support 2

3 UP05222 Shield-Fuel Tank 1

4 UP05732
Screw Serrated Hd.-Torx (10-24 X

1/2")
10 Torque Specs 25-35 In/Lbs; 2.8-4.0 Nm

5 UP03389 Screw-Pan Hd. (8-32 X 3/8") 4 Torque Specs 8-12 In/Lbs; .9-1.4 Nm 
6 UP03410 Washer-Lock #8 4

7 UP03393 Nut-Hex (8-32) 4

8 UP05220 Fuel Tank (7 Gal.) 1

9 UP03458 Cap-Fuel (2 1/4" Dia.) 1

10 UP03476 Valve-Fuel 1

11 UP03465 Pad-Fuel Tank 6

12 UP03480 Bushing 1

13 UP03486 Hose-Fuel (8") 1

14 UP03434 Clip-Hose 2

15 UP03697 Fuel Filter 1

16 UP03382 Screw-Hex Hd. (5/16-18 X 1 1/4") 1
Torque Specs 145-155 In/Lbs; 16.4-17.5

Nm

17 UP03479 Washer, Lock -Int - Ext. (3/8") 2

18 UP03413 Washer-Lock (int.) 18

19 UP03397 Nut-Hex (5/16-18) 11

20 UP03395 Nut-Wing (5/16-18) 1

21 UP03538 Isolator 4

22 UP03381 Screw-Hex Hd. (5/16-18 X 3/4") 2
Torque Specs 145-155 In/Lbs; 16.4-17.5

Nm

23 UP03535 Support - Eng. 1

24 UP03511 Ground Strap 2

25 UP03416 Washer-Flat 1

26 UP04088 Stop-Tank 2

27 UP04217 Nut 2

UP03520 Battery & Cable Kit 1

28 UP03453 Battery Cable (Red to Switch) 1 Torque Specs 25-35 In/Lbs; 2.8-4.0 Nm 
29 UP03399 Nut-Hex (1/4-20) 4

30 UP03409 Washer-Lock 2

31 UP03455 Strap-Battery Hold Down 1

32 UP03494 Battery (12 Volt) 1

33 UP03380 Screw-Hex Hd (1/4-20 x 5/8") 2

34 UP03456 Battery Cable (Black to Ground) 1 Torque Specs 40-50 In/Lbs

35 UP03468 Screw-Shoulder (10-32 x 1/4") 2

36 UP03394 Nut-Hex (10-32) 2

37 UP03411 Washer-Lock 2 Torque Specs 12-16 In/Lbs

38 UP05101 Fuel Pipe 1

39 UP05015 Rubber Pipe 1

40 UP04016 Hose Clamp 2



LRXE5600 Generator UT-03823 - Governor



Ref # Part # Description Qty Context Note

1 UP04988 Governor lever 1

2 UP04989 Governor shaft 1

3 UP03993 Washer 1

4 UP04991 Governor rod 1

5 UP04992 Rod spring 1

6 UP03292 Clip 2

7 UP03996 Bolt & washer 1

8 UP03294 Nut 1

9 UP04994 Governor spring 1

10 UP03296 Stop plate 1

11 UP04996 Speed control lever 1

12 UP04997 Self lock nut 1

13 UP03299 Nut 1

14 UP05000 Screw, panhead 1 Torque Specs 65-80 In/Lbs; 7.3-9.0 Nm

15 UP05055 Bracket, solenoid 1 cp 1

16 UP05056 Solenoid 1

17 UP05057 Bracket, solenoid 2 cp 1

18 UP05058 Spring, solenoid 1

19 UP05059 Bolt and washer 2

20 UP03293 Bolt and washer 1

21 UP06616 Friction Washer 2

22 UP03297 Spring Washer 1



LRXE5600 Generator UT-03823 - Ignition (Part 1)



Ref # Part # Description Qty Context Note

1 UP05018 Flywheel 1

2 UP05019 Ignition coil cp 1

3 UP03348 Grommet 1

4 UP05045 Spark plug 1 Torque Specs 166-195 In/Lbs; 18.8-22.0 Nm

5 UP05046 Spark plug cap 1

6 UP04504 Switch 1

7 UP05048 Wire 1

8 UP03293 Bolt and washer 2 Torque Specs 15-20 In/Lbs; 1.7-2.3 Nm

9 UP05054 Oil sensor 1

10 UP03354 Wire 22cp 1

11 UP04062 Clamp 3

12 UP03274 Flange bolt 1



LRXE5600 Generator UT-03823 - Ignition (Part 2)



Ref # Part # Description Qty Context Note

1 UP05018 Flywheel 1

2 UP05019 Ignition coil cp 1

3 UP05020 Charge coil cp 1

4 UP05021 Ring gear 1

5 UP03348 Grommet 1

6 UP05044 Clamp cp 1

7 UP05045 Spark plug 1 Torque Specs 166-195 In/Lbs; 18.8-22.0 Nm

8 UP05046 Spark plug cap 1

9 UP05047 Control box cp 1

10 UP04521 Magnetic switch 1

11 UP04506 Diode rectifier cp 1

12 UP05049 Label, starter switch 1

13 UP05050 Wire 2 cp (red) 1

14 UP05051 Wire 3 cp (black) 1

15 UP04523 Wire 5 cp (green) 1

16 UP05052 Wire 10 cp (black) 1

17 UP04522 Wire 20 cp 1

18 UP04525 Wire casing 2

19 UP04500 Nut 2

20 UP04503 Spring washer 3

21 UP04507 Screw and washer 2

22 UP05054 Oil sensor 1

23 UP03354 Wire 22cp 1

24 UP04062 Clamp 1

25 UP03274 Flange bolt 1

26 UP03293 Bolt and washer 2 Torque Specs 15-20 In/Lbs; 1.7-2.3 Nm

27 UP03242 Flange bolt 1

28 UP05061 Screw and washer 2

29 UP04497 Screw, panhead 1

30 UP05016 Bolt & Washer 1

31 UP04521 Magnetic Switch 1

32 UP03299 Nut 2

UP04498 Label, battery 1 (Not Shown)



LRXE5600 Generator UT-03823 - Starter



Ref # Part # Description Qty Context Note

1 UP05002 Blower housing 1

2 UP05003 Label (trademark) 1

3 UP03242 Flange bolt 5 Torque Specs 51-65 In/Lbs; 5.8-7.3 Nm 
4 UP05004 Cylinder baffle 1 UN 1

5 UP05005 Cylinder baffle 2 1

6 UP03274 Flange bolt 9 Torque Specs 51-65 In/Lbs; 5.8-7.3 Nm

7 UP05007 Recoil starter assy 1

8 UP05008 Spring rewind 1

9 UP05009 Reel 1

10 0827410 Starter rope 1

11 UP04008 Starter knob 1

12 UP05010 Ratchet 2

13 UP05011 Friction spring 2

14 0827407 Return spring 1

15 UP05012 Pulley 1

16 UP05013 Ratchet guide 1

17 0827409 Set screw 1 Torque Specs 40-45 In/Lbs; 4.5-5.1 Nm

18 UP05014 Bolt 3

19 UP03358 Label (warning) 1

20 UP04062 Clamp 1



Ref # Part # Description Qty Context Note
UP05223 Lifting Ball

UP05224 Dolly Kit 




